



**NATIONAL RESEARCH CENTER**  
TAHRIR St. DOKKI, CAIRO, EGYPT  
Central Unit For Analysis And  
Scientifical Services (CUASS)  
Material Test Lab.  
Ceramics, Polymers and  
Solid Matter Department.

**المركز القومي للبحوث**  
الدقى . القاهرة . جمهورية مصر العربية  
وحدة التحاليل والخدمات العلمية المركزية  
معمل اختبار المواد  
قسم السيراميك والبلاستيك والمواد الصلبة



# Test Report

**Report No.**

**MO1 3760 07 2014**

**Client**

**Prokem Speciality Chemicals**

**Authority & date**

**Request Orders 9/7/2014**

**Items Tested**

**Fiber mesh**

**Results**

*The detailed test results are given on the following pages of this report ( 5 pages) .*

**Report Typist**

**\* Mis. Noha samir – Naglaa Mohamed**

**Test carried**

**\* Mis . Fatma El – Zahraa Fikry**

**and supervised by**

**\* H.Eng. Ahmed Said**

**\* Chem. Amr El Shafey**

**\* Dr. Abeer Abou El Soad**

**\* Dr. Abou El Ftouh Abd El Hakem**

**Authorized by**

**Prof. Dr. Mostafa Zaki Mostafa**

**\* The Supervisor of ceramics, Polymer and Solid Matter Department.**

**\* Management Representative and Quality Assurance Manager.**

**Issue date**

**22/7/2014**

**Condition of Test & Issue**

*The test speciemen was conditioned at 23 °C with a humidity of 60 % and the needed calibrations as well as balancing of the all used machines were always done .*

